REPAIR P
Lawn Tractor

ANUAL
1BK (96061011902)

532 41 06-27 12.06.06 TH

PRINTED IN U.8.A.

jeudi 26 avril 2007.max




RS eSS

HOW TO USE THIS MANUAL

This manual is designed 10 provide the customer with a means 1o identify the parts on his/her tractor
when ordering repair parts. The iflustrations may or may notrepresentthe actual assemblies; therefore,
1t is not recommended to use this manual as a guide 1o assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your \ractor can be found on the fender under the seat.

When ordering parts, always give the following information:
« Product - “Tractor”

« Mode! Nurmber - “LZ1 3592RBK (3606101 1902)”
» Part Number
« Part Description

TABLE OF C __NTEN' 'S
SCHEMATIC ..onnsifisins S
ELECTRICAL...... '
CHASSIS AND ENCI
DRIVE. cvcscesssmmesssssesnieras I ST : .
STEERING ASSEMBLY1011
T L o IR ——— [ ——— L
T S .- U
e IR Y bk
MOWER .,,1617
U — I ——
MOWER LlFT 20

SRPRUPPRPEEEEL ereuerasmesnaseiaRenerass O

...............

jeudi 26 avril 2007.max



TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19
SCHEMATIC

03055,,197436 (WITH LIGHTS)
12voC

+
AMMETER

(OPTIONAL) BATTERY

|O

STARTER
SOLENOID

STARTER

1
. _BLACK.
OO0 © ®
_____________________ SWITCH
CLUTEH F BRAKE ATTMENT CLUTCH
(PEDAL UP) (CLUTCH OFF)
OREEN
9
1
1
|
L Q 1 Q .
SEAT SWITCH [
(NOT OCCUPIED) BAGGER
s Rkl INTERLDGK
1
N BAG.— I Qi-- S PLUG)
ack LN [ ' BLACK .
R~ S SR ! GROUNDING
- - GONNECTOR
P77 FUBL ) e
— N SPARK
i \ UNE L IGNITION PLUGS GAP
' ! Wi VL ENBINES)
P | CHARGING 3YSTEM OUTPUT 2AVOLTE AT MIN. O ZHAR? HiFTA
. GARBURETOR.SCLENGID 3 AMPTIC O 3600 P4 {CHANBING SYSTEY DISCCNNECTED)
i IF 50 EQUIPPED : AP, [ rom=sooseg
T, e { EQUI ) pen ‘ ___!<}_ ‘:\J\..J\-
- SIODE  + ALTERNATOR |1
Sa e L A
......... , 5 AC B 2000 BEM Ny AC MM, 0 4000 DM (LIGHTS OFF)
E O 1‘ BROWN o BLAGK ®
! LIGHT SWTOH | e
- | |
. - LSO ~ A
; HEADLIGHTS P ~
; REVERSE SWITCH 777
' g : REMGVABLE "
IGNITION SWITCH WIRING INSULATED CLIPS CONNECTIONS 1&gzl
A NOTE: IEF WIBING INSULATED CLIPS
E
POSITION | CIRCUT_ MAR WERE HEMOVED FOR SERVICING OF —e— 20
OFF | M+GaAl UNIT, THEY SHOULD BE REPLACED NON-REMOVABLE RELAY
RUNOVERRIDE,  B+A1 TO PROPERLY SECURE YOUR WIRING. CONNECTIONS
RUN B+A1 L+AZ
START |[B+B8+A 03055
3

jeudi 26 avril 2007.max



REPAIR PARTS

LZ13592RBK (9606101 1902), PRODUCT NO. 960 61 01-19

NO

TRACTOR- ~-MODEL

ELECTRICAL

jeudi 26 avril 2007.max




REPAIR PARTS

TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

ELECTRICAL

KEY PART
NO. NO.
1 532163465
2 8747604-12
16 53217 61-38
21 53218 37-59
22 53200 41-52
24 5321247-80
v 35 5321659-87.
28 - 532 17 51-58-
27 873510400
28 632127786
29 53218 2749
30 53219 83-50
a3 532 14 04-01
34 5321107-12
40 5321974-36
41 8711104-08
42 532131563
43 532192507
48 532140844
.. 58 532 1694-19
.59 53218 08-79
66 817 49 08-08
81  5321097-48
92 53219 66-15
93 53219 25-40
o4

53219 18-34

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Switch Interlock Push-In
Harness Asm. Light

Bulb

Cable Starter 6 Ga. 11" Red
Cable Battery Crd 56" Red

..Fuse 20 Amp

Nut: Reips Hax 1/4-20 unc
Cable Ground 6 Ga 18" Black
Switch e

Ky | -
Swite ufnwn
Harnsss gnﬂf o

Bolt Flk Fin Hex 1[4-20 unc x 1/2
Cover Terminal Red

Solenoid

Adapter Ammeter Rectangular
Buzzer Crd.

Switch FBI CRD

Sggew Thdrol 3/8-16 x 1/2 Ty-Tt
Rélay Asm

Hamess Pigtail Console ROS
Screw Plastite 10-14 x 2.0
Module Reverse ROS

NOTE: All compenent dimensions given in U.S. inches,
1 inch = 25.4 mm.

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. L.Z13592RBK (96061 011902), PRODUCT NO. 960 61 01-19

CHASSIS AND ENCLOSURES

208

209
chassis-Eiite_Basic_ CRD_3

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

CHASSIS AND ENCLOSURES

KEY PART

NO. NO. DESCRIPTION

1 53217 48-20 Chassis

2 532 18 03-84° Drawbar

3 817 06 06-12 Screw 3/8-16 X .75

5 532 15 52-72 Bumper Hood/Dash

6 53218 44-19 Saddle

8 532 12 84711 Glip Insulator 13/32 Mtg. Hale

9 532 16 46-88 .

10 872 1406-08 Bult. Cﬂrriage 3/8-16 x 3/4

11 532 17 48-68 Panel,:Dash, L.H.

13 53218 69-52 Panel, Asm. Dash R.H.

15 87418 05-12 Screw, Maching, Truss Head
5/18-18 unc x 3/4

16 873510500 Nut

17 53218 67-07 Hood Assembly

18 5321849-21 Bumper Hood

24 8747806-16 Bolt

25  B191313-12 Washer 13/32 x 13/16 x 12 Ge.

26 B738006-00 Nut

28 532 1838-26 Grille Lens Asm (Includes Key #5
29, 212) .

29 53218 988-37 Lens Grille

30 532 18.73-44 Fender

31 532165156 Bracket, Fender Support

33 532181183 Footrest, L.H.

34 532181194 Fooirest, RH.

as 87211 06:06 Bolt )

37 817490508 Screw Thdrol 5/16-18 x 1/2TYT &

38 53218 17-48 Bracket Asm Pivot Mower Rear

30 5324078-07 Bracket Pivot

680 5321424-32 Screw Hex 1/4-1/2

89 5321975-27 Console

145 532156524 Rod Pivot Chassis/Hoed

162 Bracket Exten Gﬁasms Lh CRD

532 18 03-82

KEY PART

NO.

163
164
165
170
171

172
173
175
179
184
185
186
187

188
« 189
180

188
205
207
208
209

212

256

265
266
278

NO.

532 18 0383
532 16 56-05
532 18'13-56
532 19 94-88
872 14 0B-20

81913 20-16
873 61 06-00
532 18 82-03
532 18 82-02
532 17 46-62
53218 11-01
532 18 07-93
532 12 50-04

819 08 12:16-
10:07 10400

DESCRIPTION

Bracket Exten Chassis Bh CRD
Support Battery CRD
Cover Battery CRD Lt
Backplate CRD
Bolt Rdhd Sqnk 3/8-16 x 2-1/2
Gr. 5
Washer 13/32 x 1-1/4 x 16 Ga.
Nut, Keps Hex 3/8-16 uric
Trap Door CRD
Rod Pivot FBI CRD
Bracket Actuator Bagger CRD
Knob Rod
Lateh Asm Multch Bagger
Nut Weld .327/.304 #10-24
Washer #10 -
Wagher Lock #10

ofew Fan Hd Phillips 10-24 x 5/8

31‘7 67'05436 Sorew 5/16

817 67 06-08
817 00 06-12

532 18 38-23
532 18 13-61
532 18 57-04
532 18 57-03
53219 16-11
532 00 54-79

ore A8 %112
Screw Thdrol-3i8<18:x 1/2
Screw Hex Wsh Thdrol

3/8-16 x 3/4

Insert Lens Reflective

Cover Fender Rack CRD

Seal RH Side Bagger

Seal LH Side Bagger

Screw 10 x 3/4 Single Lead Hex
Plug, Button

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. L.Z1 3592RBK (9606101 1902), PRODUCT NO. 960 61 01-19

DRIVE

S s
P ry
%

z "

Dres 2
wEdrs
)

"

L
Rt
B

‘:i“ e
¢

ok
v
N R

N

drive-fender_CRD_ 6300

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. L213592RBK .(96061011902), PRODUCT NO. 960 61 01-19

DRIVE

KEY PART

NO. NO.

1 veameea-

2 532148682
3 532185989
4 812000028
5 532121520
6 817080512
8  5321927-08
9  5321981-44
10 87602 04-16
11 532 1057-01
13 874 55 04-12
14 810 04 04-00
15 874 49 05-44
16 873 80 05-00
18 R74 78 06-18
19 873 80 06-00
21  5321069-33
22 53217 56-07
24 87335 06-00
25 53210 68-88
26 819131316
27 876 0204-12
28 5321757-65
29 532 07 16-73
30 532174973
34 532175578
35 5321201-83
38 819 21 16-16
37 532124963
38 53216 59-36
39 874 76 06-44
40 532 12 49-65
42 819131312
43 819111012
47 5321277-83
48 53215 44-07
49 532 12 32-05
50 87211 06-12
51 873 68 08-00
53 532199652
&5 532105709
56 817 06 06-20
57 53240 50-75
62 5321248-72
65 810 04 07-00
86 5321547-78
75 5321217-49
76 812 00 00-01
77 532'1235-83
78 53212 17-48
79 5321250-96

DESCRIPTION

Transaxie DANA 6800-3
Qrder parts from transaxle manu-
facturer

Soring Brake Return
Pulley Transaxle

Ring Retainer #5100-62
Strap torque 30 degrees
Screw 5/16-18 x 3/4

Rod Shiit Fender Adjust Lt
Clutch Asm Noram
Pln, Cotter 1/8 x 1

Washer Plate Shi 38688 4
Bolt 1/4-28 unf Gr. 8w,
Washer, Lock Hvy Halical
Bolt Hex FGHD 5/16-18 X'

Nut, Lock Hex wfins 5/16-18' ute -

Boit Hex 3/8-16 UNCx 1 Gr. 5~
Nut, Lock Hex w/Wsh 3/8-16 unc
Knab Round 1/2-13 unc Blk
Rod, Brake CRD Main
Nut )
Spring, Rod, Brake

Washer 13/32 x 13/16 x 16 Ga.
Pin, Cotter 1/8 x 3/4

Rod, Parking Brake

Cap, Parking Brake -

Bracket, Mfg. Transaxle

Shaft, Asm Pedal Foct CRD
Bearing, Nylon

Woasher 21/32 x 1 x 16 Ga.

Pin, Rolt 3/16 x 1"

Pulle ) Flat

Bolt Fin Hex 3/8-16 unc x 2-3/4
Spacer, Split 395 x 59 B2p -
Washer 13/32 x 13/16 x 12 Ga
Washer 11/32 x 5/8 x 12 Ga.
Pulley, Idler, V Gfoove Plasite
Bellcrank Clutch Grnd Drv
Retainer, Beit Style Spring

Bolt Carr Sh 3/8:16 x 1-1/2 Gr. 5 ™~

Nut, Crowniock 3/B-1§ unc
Link, Clutch 7.66 '
Spring, Return, Clutch

Screw 3/8-16 x 1-1/4

V-Belt CRD

Cover, Pedal

Washer

Keeper, Beilt Engine F- Proof
Washer 25/32 ¥ 1-1/4 x 16 Ga.
Ring, E

Key, Square

Washer 25/32 x 1-5/8 x 16 Ga.
Key Woodruff

&

KEY
NO.
80
ag
a3

532 14 50-80
532 16 67-11

817 49 05-08

532 40 76-05
532 16 59-32
532 18 02-11
532 18 26-82

' 532 19 95-32

817 58 05-20
87117 07-80
532 16 98-45
532 17 56-08
532 19 95-80
532 17 50-28
817 00 06-16
532 17 56-08
532 17 80-82
532 13 14-94
87211 06-22
817 00 06-12

532 19 76-08
532 40 46-07
532 18 20-61
532 18 24-02
81913 16-14
532 40 02-71
87214 06-28
532 18 70-33
53217 91-14

DESCRIPTION

Arm Shift PMST 20" Tires
8pring, Torsion
Washer 17/32 x 3/4 x 16 Ga.
Link Shift CRD
“?ring, Retainer 1"

asher 9/32 x 3/4 x 10 Ga,
Nut Lock 3/8-16

8 ‘Bushing, Beflcrank Grnd Dr

Washer 13/32x2 x 10 Ga.
Washer Srred 5/16 ID x 1.125
Bracket Shift Mount

Hub Tapered Flange Shift Lt

Bolt Rdhd Sqnk 1/4-20 x 3/4 Gr 5
Nut Crownlock 1/4-20 unc

Bolt Hax Fin 1/4-20 unc x 1 Gr 5
racke Ivnt Lever

18 % 5/8
upport:Shift CRD
Bulder 5/16-18 x 561
Screw Thdrol 3/8-16 x 1/2 Ty-Tt
Shaft Asm Shift Front CAD
Keeper Flat Idler 3,06" CRD
Bracket |dler Ground Drive CRD
Keeper Belt 2.5" Od V-ldler CRD
Pulley V-Idler 2.50" Od CRD
Screw 5/16-18x1.25
Bolt Hex 7/16-20 x5
Washer Nylon
Shaft Asm, Brake
Rod Brake Sacnndary
Bracket Cable Chassis
Screw 3/8-16 x 1
Brace Shaft Brake
C|I Retainer

ulley Idler Flat Plated
Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. &
S/crew Hex Wsh THDR 3/8-16 x
3/4
Bracket Idler Chassis
Spacer |dler Chassis
Shield Idler
Guard Muffler OHV B&S RH
Wagher 13/32 x 1 % 14 Ga.
Spacer Noram
Bolt Rdhd Sqgnk 3/8-16 x 3-1/2
Nut Jam 3/8-16
Fulley Idler Composite

NOTE: All compeonent dimensions given in U.S. inches
i inch = 25.4 mm

jeudi 26 avril 2007.max



LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

8]

REPAIR PARTS
TRACTOR- -MODEL N
STEERING ASSEMBLY

a7

steering_pl.Iit_60

10

jeudi 26 avril 2007.max




REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19
STEERING ASSEMBLY

KEY PART
NO. NO.
1 532186780
2 532 18 47-08
3 532189840
4 53216 68.39
5 532124837
6 5321271748
8 B12000%es
10 B3R 1786121
11 810 0406:00
13 5321365418
16 532145212
17 5321907-53
28 817 0008-12
32 5321701-62
33 81911 1216
34 81004 05-00
35 87354 (5-00
36 532 1550-99
a7 532 15 29-27
38 5321929-16
39 8191138-12
40 873 54 06-00
532 18 87-37
42 53216 96-33
43 5321217-49
44 53219 07-52
46 5321212-32
65 53216 03-67
67 8721106-18
71 5321751-46
68 5321698-27
82 532 1999-78
87 5321730-66
88 753217 51-18
91 53217 55-53
05 532 18 80-67
97. 87478 05-64

DESCRIPTION

Steering Wheal
Gast Iron Axle Assembly

. Bpindle Assambly, L.H.
5 -

Spindle Assembly, R.H.

Bearing, Race, Thrust, Hardened
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Klip

Link, Drag

Washer, Lock

Spacer Brg Axle Front

Nut, Hexflange Lock

Shaft, Steering

Screw, 3/8-16 x 3/4

Rod, Tie I
washer 11/32 X 3/4 X 16 @&, ..~ =
Washer Lock Hvy Hicl Spr5/18”-
Nut Crownlock 5/18-24 urif
Bushing, Steering

Screw TT #10-32 x 5 x 3/8 Flange
Cap Wheel Steer

Washer 11/32 x 2-3/8 x 12 Ga.
Nut Crownlock 3/8-24

Adaptor, Steering Wheel

Bebt, Steering Dash P/l il
Washer 25/32 x 1-1/4 x 16 Ga.
Extension Steering

Cap, Spindle

Spacer Brace Axle

Bolt Rdhd Sq 3/8-16 unc x 2-1/4
Steering Asm.

Brace Axle

Bracket Susp Chassis Front
Washer Flat .781 x 1-1/2 x . 14
Bolt Shoulder 7/16-20 unc

Clip Steering

Waghor Harden .783 x 1.837 x 060

‘Bolt 5/16-18 unc x4"L Gr. §

NOTE? AR somponent dimensions given in U.8. inches.
1 inch = 25.4 mm.

11

jeudi 26 avril 2007.max



REPAIR PARTS

seat_ltknob_18{CRD)

KEY PART
NO. NO.

oE~NOOAON

- 1
[V

532 40 10-42
532 14 05-51
871 1106-16
819 12 16-10
532 14 '60-06
873 80 06-00
532 12 41-81
817 00 06-16
81913 16-14
532 16 55-30
532 16 63-69
532 17 46-48

DESCRIPTION

Seat
Bracket Pnt Pivot Seat (blk )
Bolt Fin Hex 3/8-16 unc X 1

Washer Flat 13/32.x 1 % 10 Ga.

Clip Push In Hinged

Nut Lock Hex 3/8-16 unc
Spring Seat Cprsrkz 250 Blk Zi
Screw 3/8-16 x 1-1/2

Washer 13/32 x 1 x 14 Ga.
Pan Pnt Seat (blk )

Knob Seat

Bracket Pni Mounting Switch

12

KEY PART

NO. NO.

13 5321212-48
14 872050412
16 532 1343-00
16 5321212-50
17 532 1239-76
91 53217 18-52
52 873 80 05-00
24  8191719-12
o5  5321270-18

TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

SEAT ASSEMBLY

DESCRIPTION

Bushing Snap Blk Nyl 50 1d

Bolt Rdhd Sht Nk 1/4-20 % 1-1/2
Spacer Split

Spring Cprsn Plate SW 1.3 10 Ga.
Nut Lock 1/4 Lge Flg Gr. & Zinc
Bolt Shoulder 5/16-18 unc-2A

Nut Hex Lock wflns 5/16-18
Washer 17/32 x 1-3/16 x 12 Ga.
Bolt Shoulder 5/16-18 X 62

NOTE: Ali component dimensions given in U.S. inches.
1 inch = 25.4 mm

jeudi 26 avril 2007.max



REPAIR PARTS

TRACTOR- -MODEL NO. L.Z13592RBK (96061011902),

DECALS

10
KEY PART KEY
NO. NO. DESCRIPTION NO.
1 532400380 Decal, Warning Syms. CE 1
2 53219 56-90 Decal, Fender w12
3 532 40 22-24 Decal, Hood RH 14
4 532 40 22-25 Decal, Hood LH 17
5 532 19 68-41 Decal. Warning Eng. Symbols 21
6 532 18 04-32 Decal, Fender 100 OB/CE --

7 8-42 Decal, Cutfinger Symbols --
8 / Dacal, Engine HP --
9 E : Lacal, Strg Whi ) e, -
10 532 14 50:08  Decal, Bat Dan/Pol PAL SymWpn - © «~
) = o -,
w o~
HEELS & TIRES - KEY
oy, NO.
1 "

—— Bl

2

4,10 3

5

6

7

11 8

9
. 10
11

wheel_t

PART
NO.

532 18 21-66
532 15 97-37
532 15 97-36
532 14 08-37
532 16 62-86
532 13 83-11
532 18 10-90
532 18 10-91
632 41 08-91
532 41 09-51
532 41 06-27

PART
NO.

532 05 91-92
532 06 51-33
532 10 62-22
532 05 99-04
532 18 33-37
532 12 49-57
532 12 49-58
532 18 33-38
532 10 62-68
532 12 49-20
532 17 50-39
532 14 43-34

PRODUCT NO. 960 61 01-19

DESCRIPTION

Decal, Mower Cut Finger Symbal
Decal, Brake/Clutch Symbol Lt
Decal, Chassis Hot Muffler
Decal, Saddle Brake Parking
Decal, Hex Belt Sch 92 CRD
Decal, Lt Handle

Pad Footrest RH

Pad Footrest LH

Manual Operator's {(Euro)
Manual Operator's (Scan)
Manual Parts

DESCRIPTION

Cap Value Tire

Stem Value

Tire F Ts 15 x 6 0 - 6 Service
Tube Inner Front #35060
Rim Asm 6" front Service
Fitting Grease

Bearing Flange

Rim Asm 8" rear Service
Tire R Ts 18 x 9.5-8 C. Service
Tube Rear 0 5 x 8 Service
Cap Axle Blk 150x 1 00
Sealant, Tire (10 oz. tube)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

13

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

ENGINE

\ 2 Q
OPTIONAL EQUIPMENT ®

Spark Arrester
K P T ongins-ba.1cyl_84

g
..

14

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

ENGINE

KEV PART PART

NO. NO. DESCRIPTION NO. DESCRIPTION

1 532170551 Control Throttle /[Choke PR : ]

2 817 7204-08  Screw Hex Thd Cut 1/4:20 % 8/8T - %% :g %% &Eléngug;)ggumk

3  roeooe Engine B&S Model 218807 e 18 1684 Plug Drain Oil Easy
{Order Parts from Enulha Mani " 8crew Hexwsh Thdrol
facturer ) i 3/5"16 X 3/4

13 5321652-91 (Gasket Waishar 9/32 x 7/8 x 16 Ga.

14 502 14 84-56 Tube Drain Ol Eagy. Sraw 3/8-16 x 1-1/4

23 5321698-37 Shield Browning/Dabit ps Hex 1/4-20 unc

25 5321906-95 Contral Choke o ?

29 5321371-80 Arrestor Spark

31 5321855-34 Tank Fuel

32 532197725 Cap Asm Fule Top fililne pivin In U.S. inches

ENGINE POWER RATING INFORMATION

The gross power rating for individual gas engine models is labeled in accordance with SAE (Soctety of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002- {. Actual gross engine power will be lower and is affected by,
amang other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the
gas engine will not develop the rated gross power when used in a given plece of power equipment {actual “on-site” or
net horsepower). This difference is due to a variety of factors including, but not fimited to, accessories (air cleaner, ex-
haust, charging, cooling, carburetor, fuel pump, efc.), application limitations, ambient operating conditions (temperature,
humidity, altitude), and engine-to-engine variabifity. Due to manufacturing and capacity limitations, Briggs & Strafton
may substitute an engine of higher rated power for this Series engine.

e

15

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MOD
MOWER

EL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. L.Z13592RBK (96061011902), PRODUCT NO. 960 61 01-19

MOWER
KEY PAR
NO. NO.
1 532 40 01-08
2 872 14 05-06
3 532 16 55-69
4 532 16 55-58
5 532 12 46-70
6 532 16 55-57
8 5321817-12
9 810 03 06-00
10 53214 02-96
11 53218 63-85
13 5321376-45
14 532 1287-74
15 53211 04-85
16 5321863-86
17 87214 08-10
18 87211 06-06
i9 53213 28-27
20 5321817-13
21 87368 05-00
22 5321995-90
23 532 16 54-46
24 53216 52-42
25 53216 52-44
26 532400110
27 532 16 55-68
28 53216 55-67
30 53217 39-84
31 5321876-90

.32 5321635-32
33 5324002-34
34 532400107
35 5324001-06

DESCRIPTION

Housing Asm. Mower

Bolt Rdhd Sqnk 5/16-18 unc x 3/4
Bracket Asm. S-Bar Chass
Bracket Bar Sway Deck
Retainer Spring

Bar Sway

Bolt 3/8-24 x 1.25 Gir. 8 Petched
Washer Look Hvy 3/8 Unplated -
Washer, Hard.,

Blade 3-1 Lh

Shaft Asm. W/Lower Bearing

Housing Mandrel Vented (Machd) . '

Bearing Ball Mandrel

Blade 3-1 Rh

Botlt Carriage 3/8-16 x 1-1/4

Boit Rdhd Sgnk 3/8-16 x 3/4

Bolt Shoulder 5/16~18 Thd Form
Bolt 3/B-24 x 1.25 Gr.8 Ptch Lhthd
Nut Crown Lock 5/16-18
Bracket Idler Sprt

Bracket ldler Sprt RF
Bracket Suspension LF
Bracket Suspension RF
Brace Support Susp Frt CRD
Bracket Asm. Susp RR
Bracket Asm. Susp LR
Screw Thd Rolling Washet Head
Washer Spager ... <.
Mandrel Pulleys 38 . .. - -
Nut Fig Top Lotk = 0
Bracket Gauge Wheel L.f
Bracket Gauge ‘Wheel Rf

KEY

NO.
36
40
41
44
45
468
55
56
61
67
68
69
84
118
117
118
119

124
130
.18t
=152
158
185

17

PART
NO.

532 14 67-63
873 68 06-00
873 90 06-00
532 17 55-38
532 17 55-39
532 13 77-29
532 19 94-98
832 16 57-23
532 19 94-86
532 10 68:32
532 40.20-08
532 16 54-82

- 532156085

532 10 34-06
532 17 48-73
738 00 06-00
81213 20-12

872 11 06-12
872 11 05-06
532 16 56-61
532 17 60-74
817 72 04-08
532 18 82-34
53218 18-57
53218 18-58
532 40 88-14

DESCRIPTION

Pulley ‘dier V-Groove Dim 4.25
Nut Crownlock 3/8-16 unc

Nut Lock FLg 3/8-16 unc
Cover Mandrel Lh

Cover Mandrel Rh

Screw Thd Roll 1/4-20 x 5/8
Arm idler

Spacer Retainer PM Mower
Spring Tension Balt

Knob Rd 3/8-16 Plstc Thds Blk
Hex-Belt 82 Mower

Shaft:Asm W/Lwr Brg Rh Thd CRD
Keaper Selt dler

Bolt Shoulder

Wheel Gauge

Nut L.ock FLG 3/8

Washer 13/32 x 1-1/4 x 12

Bolt Carr Sh 3/8-16 x 1-1/2 Gr. 5
Bolt Rdhdsqgnk 5/16-18 unc x 3/4
Chute Bagger CRD

Cable Clutch CRD Service

Screw Hex Thdcut 1/4-20 x 5/8
Head Asm Cable Clutch

Mandrel Asm Service

Mandrel Asm CRD Lh Threads SVC
Replacement Mower Complete (Std.
deck order separately gauge wheel
components key nos. 116-119)

il samponent dimensions given in U,S. inches
linch = 26.4 mm

jeudi 26 avril 2007.max



REPAIR PARTS |
TRACTOR- -MODEL NO. LZ13592RBK (96061011 902), PRODUCT NO. 960 61 01-19

BAGGER

Bagger Asy (CRD)..12

18

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061011902), PRODUCT NO. 960 61 01-19

BAGGER

KEY
NO.

PART
NO.

532 16 52-48
532 12 39-76
532 16 99-16
B74 98 10-24
874 98 10-32
873 40 10-00
532 18 13-84
872 14 04-18
532 18 12-82
532 16 57-19
532 18 88-48
874 52 06-38
532 12 46-70
873 90706-00
872 14-05-06
873 90 05-00
532 18 88-47
532 40 61-80
532 16 57-81
532 16 57-83
532 19 37-05
53216 67-87
532 16 94-84
532 12 68-75
532 16 55-71
532 16 55-70
532 16 55-72
81913 2012
532 17 54-01

# 87201 05-20

532 18 09-85
532 16 96-83
532 17 40-83

; 532 1933-12

872411 05-10
532 19 37-04
532 19 33-05
873 80 05-00
532 19 99-03
872 14 04-06
873 51 04-00

DESCRIPTION

Tube Handle Bag?qr CRD

Nut Look 1/4 Lge Fig Gr. 5 Zinc
Handle Bagger wll.vra ir. 5 Zinc
Screw Pan Head #10-24 x 1.50 Blk

Scraw Pan Hd /

Nut Wiz Loék Hex 8 IFId #10-24
Cover Bagger Ste

Bolt Carriage 1/4-20 x 2, P.Ed *:3r.5
Tube Support’ Eaﬂgsr CRD

Bracket uppurt ppe‘r Bag CRD
Bragket Pivot L

Bolt Fin Hex 3/8 16 % 2-«1!4 Gr 5
Retalner Spring

Nut Latch Flg. 3/8-18 unc

Bolt Rehd ‘%ht Sqnk 516-18 unc x 3/4

Nut Lock Hex Flange 5/16-18

Bracket Pivot RH

Bag Asm CRD

Bracket Side Bagger CRD

Tube Pivot Bagger CRD

Tube Front Bagger CRD

Grip Handle Black

Retainer Clip

Rivet Rd Hd Drilled 3/8 Dia.

Plug Mulcher

Handle Mulcher

Pin Mulcher

Washer 13/32 x 1-1/4 % 12 Ga.

Plug Suppont Bagger CRD

Bolt 5/16-18 x 2-1/2

Seal Trim 37"

Bracket Vert Adj Bagger CRD
Plug Tubing End

Pin Clevis 3/8 x 11/16

Bolt Carr. 5/16-18x1-1/4 Gr. 5

Tube Upper Bagger

Spreader Bar Bagger

Nut Lock Hex W/lnsert 5/16-18 unc

Latch Spring

Bolt Rdhd Sqnk 1/4-20 x 3/4 Gr. 5

Nut Keps Hex 1/4-20 unc

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

19

jeudi 26 avril 2007.max



REPAIR PARTS
TRACTOR- -MODEL NO. LZ13592RBK (96061 011802), PRODUCT NO. 960 61 01-19

MOWER LIFT

lift-rh.1place_3
KEY PART
NO. NO. DESCRIPTION Egv E’SF.'T DESCRIPTION
1 532 19 84-17  Wire Asm Inner Spring Plunger 15 53217 32-88 Link Front
2 532 1980-70 Shaft Asm. Lift 16 873350800 NutJam Hex 1/2-13 unc
3 530 18 88-22 Pin Groove 17 53217 56-B9 Trunnion Blk Zinc
;4 ain 00 0002 E Ring #5133-62 18 8738008-00 Nut Lock wiWsh 1/2-13 unc
5 ° 819211621 Washer 21/32 x 1 x 21 Ga. 19 5321308-688 Arm Suspension Mower
- B 532 12 01-83 Bearing Nylong 20 5321942-09 Retainer Spring
7 532 1094-13  Grip Handle Bicycle 31 532169865 Bearing, Pvt. Lift.
8 532 12 45-26 Bution Plunger Black 30 7354 06-00 Nut Crownlock 3/8-24

11 532165829 Link Asm Lift L.H.

12 5 1658-31  Link Asm Lift R.H.
% I NOTE: All component dimensions given in U.S. inches

13 5321246-70 Retainer Spring i = 25.4 mm

20

jeudi 26 avril 2007.max



it

21

jeudi 26 avril 2007.max



